SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

11AX20MIMO_Ant17_2437_106Tone_RU53

|= Att
® 1Pk View

Spectrum

(=)

Ref Level 20,00 dém Offset 12,27 dB & RBW 3 kHz
30 dB SWT

334 ms @ VBW 10 kHz  Mode Swesp

10 dém:

M1[1] 9.43 dBm

2.4332540 GHz

0 dem

-10 dBm:

-20 dBm

Www-wwm

Ww‘t

ﬂf Mﬁ | |1

-

-

AL

1001 pts

L

Date: 25.MA

Span 30.0 MHz
_—
J [ EEEEER ]

11AX20MIMO_Ant6_2437_26Tone_RUO

Spectrum

|= Att
® 1Pk View

(=)

Ref Level 20,00 dém Offset 12,24 dB & RBW 3 kHz

30 d

B SWT 334 ms @ VBW 10 kHz  Mode Swesp

10 dém:

M1[1] 7.20 dBm

2.4282790 GHz

0 dem

-10 dBm:

Iy

11
IY‘M.I

-20 dBm

-30 dBm

~40 dBm:

| M‘
Im

§
;f%;_

;:‘jiwl

-60 dBm

-70 dBm:

i
‘jﬂﬁﬁ'ﬂwwl-hww

CF 2.437 GHz

1001 pts

L

Date: 25

Span 30.0 MHz
—_—
) ARREREED e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number : A72 of A76



s=aranas. FCC RF Test Report Report No. : FR350505C

11AX20MIMO_Ant6_2437_52Tone_RU37
Spectrum @]

Ref Level 20,00 dém Offset 12,24 dB & RBW 3 kHz
lo Att 30 dB SWT 334 ms @ VBW 10 kHz Mode Sweep
® 1Pk View

M1[1] 7.17 dBm

2.4276790 GHz
10 dém:

0 dem

M
A .
-10 dem it Ak

30 dem um.ln"l.u Ju. u | | \\ A

oA AL 11O

—SU"W‘»
b MW‘»
" Yl

-70 dBm:
CF 2.437 GHz 1001 pts Span 30.0 MHz
- —_—
L L J [ CEEEERE ]
Date: 25.MAY.2023 07:41

11AX20MIMO_Ant6_2437_106Tone_RU53

Spectrum :%1
Ref Level 20,00 dém Offset 12.24 dB & RBW 3 kHz
= Att 30 de SWT 334 ms @ VBW 10 kHz Mode Sweaep
@ 1Pk View
m1[1] 7.66 dBm
2.4299870 GHz
10 dem
0 dem-
M1
L, uJT‘n. g dl L
-10 dBm: [. if wiff 'V\'WWWAW
-20 dBm j \]‘
-30 dBm: ﬂ % II
-40 dBm—} “’JW
w
50 dBm J‘I -l
TP
-60 dBm:
-70 dBm:
CF 2.437 GHz 1001 pts SEﬂn 30.0 MHz
L Jjl J [ CEREERE ]
Date: 25 3 07:42:14
Sporton International Inc. (Kunshan) Page Number : A73 of A76

TEL : +86-512-57900158
FCC ID: 2AFZZN60G



saroniis. FCC RF Test Report

Report No

.- FR350505C

11AX20MIMO_Ant17_2462_26Tone_RUS

|= Att

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.36 dB & RBW 3 kHz

30 de SWT 334 ms @ VBW 10 kHz  Mode Swesp

® 1Pk View

10 dém:

M1[1]

2.

9.43 dBm)
4696420 GHz

0 dem

-10 dBm:

-20 dBm

-30 dBm

~40 dBm:

-50 dBm

-70 dBm:

P -

B

wh,

'WAM

CF 2.462 GHz 1001 pts S{ an 30.0 MHz
L J1 J [ EEEEEEE ]
Dats: 25.MAY.2023 07:42:56
11AX20MIMO_Ant17_2462_52Tone RU40
Spectrum :%1
Ref Level 20,00 dém Offset 12.36 dB & RBW 3 kHz
lo_att 30de SWT 334 ms @ VBW 10kHz Mode Sweep
@ 1Pk View
M1[1] 9.34 dBm
2.4702720 GHZ
10 dem:
0 dBm
M1
-10 dBm )‘ “ﬁU“",.'}L;, .
-20 dém
el b | ﬂ;'
WP AN | 1
~40 dBm - T M
-S0 dém ” %
g HMW o
il A T
70 dBm
CF 2.462 GHz 1001 pts

Span 30.0 MHz
—_—

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number

. A74 of A76



saroniis. FCC RF Test Report

Report No

.- FR350505C

11AX20MIMO_Ant17_2462_106Tone_RU54

Spectrum

oo
v
Ref Level 20,00 dém Offset 12.36 dB & RBW 3 kHz
lo Att 30 dB SWT 334 ms @ VBW 10 kHz Mode Sweep
® 1Pk View
M1[1] 10.07 dBm
2.4658960 GHZ
10 dem
0 dem
1
-10 dBm T
i
-20 dBm

=
==
=T |

-30 dem ’mqﬁw% “J“ i
]i ﬂﬁwu WW‘

L m
L

R
-70 dBm:
CF 2.462 GHz 1001 pts Span 30.0 MHz
- —_—

L L ) QnRi e

Date: 25.MA

11AX20MIMO_Ant6_2462_26Tone_RUS8

Spectrum

v
Ref Level 20,00 dém Offset 12,33 dB & RBW 3 kHz

= Att 30 dB SWT 334 ms @ VBW 10 kHz  Mode Swesp
® 1Pk View

M1[1] 10.63 dBm
2.4694930 GHZ
10 dem

0 dem

M1
=10 dBm:
it
-20 dem T
Hl
30 dBm “ N l | | | , f I

- b J
| U 5,

:MMWMM | 1 e

AL

=T
=

-70 dBm:

CF 2.462 GHz

1001 pts SEﬂn 30.0 MHz
( J{ ) [yl
Date: 25 07:43
Sporton International Inc. (Kunshan) Page Number : A75 of A76
TEL : +86-512-57900158

FCC ID: 2AFZZN60G



saroniis. FCC RF Test Report

Report No. : FR350505C

11AX20MIMO_Ant6_2462_52Tone_RU40

Spectrum

(=)

Ref Level 20,00 dém Offset 12,33 dB & RBW 3 kHz
lo Att 30 dB SWT 334 ms @ VBW 10 kHz

Mode Swaep

® 1Pk View

10 dém:

M1[1]

11.01 dBm
2.4679340 GHz

0 dem

-10 dBm:

-20 dBm

T

30 dem lhll\hl] A..n |J |
il

~40 dBm:

-50 dBm "

o,

g
-70 dBm:
CF 2.462 GHz 1001 pts Span 30.0 MHz
- —_—
L J [ CEEEERE ]
Date: 25.MA 07:44

11AX20MIMO_Ant6_2462_106Tone_RU54

Spectrum

(=)

Ref Level 20,00 dém Offset 12,33 dB & RBW 3 kHz

o Att 30 de SWT 334 ms @ VBW 10 kHz Mode Sweaep
@ 1Pk View
M1[1] 10.68 dBm
2.4642480 GHZz|
10 dBm
0 dem
M1
-10 dBm: r*
[NT I S

-20 dBm ‘

s

£ &

B &

a =

@ &

3 3
=
EA

=

= |

'J'"'WW{J

CF 2.462 GHz 1001 pts

Span 30.0 MHz
—_—

L

Date: 25

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number

. A76 of A76



s=aranas. FCC RF Test Report Report No. : FR350505C

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv) Date: 2023-06-02 Time: 09:23:17
70.0
50.0 | 15C RS§247-QP
]
- 15C RSS247-AVG
50.0 e |
40.0 +
L 1{'
30.0
i 1P
1\ 1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1%  0.191 57.05 -6.93 6£3.98 46.60 0.03 10.42 QF
2 0.191 36.05 -17.93 53.98 25.60 0.03 10.42 Average
3 0.247 51.92 -9.94 61.86 41.50 0.04 10.38 QP
4 0.247 31.862 -20.24 51.86 21.20 0.04 10.38 Average
5 0.334 45.57 -13.78 59.35 35.20 0.04 10.33 QP
6 0.334 24.97 -24.38 49.35 14.60 0.04 10.33 Average
7 0.391 40.82 -17.21 58.03 30.51 0.01 10.30 QF
8 0.391 24.82 -23.21 48.03 14.51 0.01 10.30 Average
9 0.48¢ 35.70 -20.57 56.27 25.50 -0.02 10.22 QP
10 0.484 22.80 -23.47 46.27 12.60 -0.02 10.22 Average
11 7.446 38.47 -21.53 60.00 28.29 -0.14 10.32 QP
12 7.446 25.97 —24.03 50.00 15.79 —0.14 10.32 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
8cLe!.leI (dBuV) Date: 2023-06-02 Time: 09:36:25
70.0
600 | 15C RS§247-QP
50.0 L | 15C RSS247-AVG
400 &Y
1
30.0 f
4
1P
20.0
10.0
05 2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dB  dBuv  &Buv dE dE
1 0.188 52.07 -12.04 64.11 41.60 0.05 10.42 QP
2 0.188 31.07 -23.04 54.11 20.60 0.05 10.42 Average
3% 0.209 51.85 -11.28 £3.23 41.50 0.04 10.41 QP
4 0.209 26.35 -26.88 53.23 15.90 0.04 10.41 Average
5 0.266 48.15 -12.10 61.25 38.80 -0.02 10.37 QF
8 0.266 28.15 -22.10 51.25 18.80 -0.02 10.37 Average
7 0.322 40.78 -1B.88 59.66 30.49 -0.05 10.34 QP
8 0.322 22.78 -26.88 49.66 12.49 -0.05 10.34 Average
9 0.400 38.43 -19.43 57.86 28.20 -0.07 10.30 QP
10 0.400 22.46 -25.40 47.86 12.23 -0.07 10.30 Average
11 7.137 39.35 -20.65 60.00 20.20 -0.12 10.27 QF
12 7.137 34.05 -15.95 50.00 23.90 -0.12 10.27 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Report No. : FR350505C

Appendix C. Radiated Spurious Emission

Relative Humidity : | 41~42 %
Test Engineer : Koi Ji
Temperature : 22~-23 C
Radiated Spurious Emission Test Modes
Mode Band Antenna Modulation Channel Frequency Data RU Remark
(MHz) Rate
Mode 1 2400-2483.5 CDD 6+17 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 6+17 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 6+17 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 6+17 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 6+17 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 6+17 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 6+17 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 2400-2483.5 CDD 6+17 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 9 2400-2483.5 CDD 6+17 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 10 2400-2483.5 CDD 6+17 802.11ax HE20 01 2412 MCSO0 RU26/0 -
Mode 11 2400-2483.5 CDD 6+17 802.11ax HE20 01 2412 MCSO0 RU52/37 -
Mode 12 2400-2483.5 CDD 6+17 802.11ax HE20 01 2412 MCSO RU106/53 -
Mode 13 2400-2483.5 CDD 6+17 802.11ax HE20 11 2462 MCSO RU26/8 -
Mode 14 2400-2483.5 CDD 6+17 802.11ax HE20 11 2462 MCSO RU52/40 -
Mode 15 2400-2483.5 CDD 6+17 802.11ax HE20 11 2462 MCSO RU106/54 -
Mode 16 2400-2483.5 CDD 6+17 802.11ax HE20 11 2462 MCSO Full RU LF
<Simultaneous transmission>
Mode Band Antenna Modulation Channel Frequency Data RU Remark
(MHz) Rate
2400-2483.5 17 Bluetooth-LE_GSFK 39 2480 2Mbps - -
Mode 17 2400-2483.5 6 802.11ax HE20 11 2462 MCSO0 Full RU -
LTE Band 13 BW=5M
Sporton International Inc. (Kunshan) Page Number . C1 of C43
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Report No. : FR350505C

Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MH2) (@Buv/m) | (dBuv/m) (dB) Pol. - Result Remark
1 802.11b 01 @ 2388.65 44.69 54.00 -9.31 \ AVERAGE Pass Band Edge
1 802.11b 01 @ 4824.00 43.63 74.00 -30.37 H PEAK Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 @ 7311.00 48.97 54.00 -5.03 H AVERAGE Pass Harmonic
3 802.11b 11 | 2483.50 45.67 54.00 -8.33 H AVERAGE Pass Band Edge
3 802.11b 11 | 7386.00 50.45 54.00 -3.55 H AVERAGE Pass Harmonic
4 802.11¢g 01 @ 2389.95 50.77 54.00 -3.23 H AVERAGE Pass Band Edge
4 802.11¢g 01 @ 4824.00 40.96 74.00 -33.04 H PEAK Pass Harmonic
5 802.11¢g 06 - - - - - - - Band Edge
5 802.11¢g 06 @ 4874.00 43.32 74.00 -30.68 H PEAK Pass Harmonic
6 802.11¢g 11 | 2483.50 49.96 54.00 -4.04 H AVERAGE Pass Band Edge
6 802.11¢g 11 | 7386.00 43.64 74.00 -30.36 \ PEAK Pass Harmonic
7 802.11ax HE20 | 01 | 2389.82 50.67 54.00 -3.33 H AVERAGE Pass Band Edge
7 802.11ax HE20 | 01 | 4824.00 41.64 74.00 -32.36 H PEAK Pass Harmonic
8 802.11ax HE20 | 06 - - - - - - - Band Edge
8 802.11ax HE20 | 06 | 7311.00 43.09 74.00 -30.91 \ PEAK Pass Harmonic
9 802.11ax HE20 11 | 2484.34 50.84 54.00 -3.16 H AVERAGE Pass Band Edge
9 802.11ax HE20 11 | 7386.00 43.54 74.00 -30.46 H PEAK Pass Harmonic
10 802.11ax HE20 | 01 | 2387.09 44.75 54.00 -9.25 H AVERAGE Pass Band Edge
10 802.11ax HE20 01 - - - - - - - Harmonic
11 802.11ax HE20 | 01 | 2389.56 45.05 54.00 -8.95 H AVERAGE Pass Band Edge
11 802.11ax HE20 01 - - - - - - - Harmonic
12 802.11ax HE20 | 01 | 2389.95 48.23 54.00 -5.77 H AVERAGE Pass Band Edge
12 802.11ax HE20 01 - - - - - - - Harmonic
13 802.11ax HE20 11 | 2499.40 45.36 54.00 -8.64 H AVERAGE Pass Band Edge
13 802.11ax HE20 11 - - - - - - - Harmonic
14 802.11ax HE20 11 | 2483.92 45.58 54.00 -8.42 H AVERAGE Pass Band Edge
14 802.11ax HE20 11 - - - - - - - Harmonic
15 802.11ax HE20 11 | 2483.50 47.10 54.00 -6.90 H AVERAGE Pass Band Edge
15 802.11ax HE20 11 - - - - - - - Harmonic
16 802.11ax HE20 11 885.54 31.12 46.00 -14.88 V PEAK Pass LF
<Simultaneous transmission>
. Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
17 Bluetooth-LE_GSFK | 39 2483.5 47.74 54.00 -6.26 H Average | Pass | Band Edge
Bluetooth-LE_GSFK | 39 7440.00 45.85 74.00 -28.15 \% PEAK Pass Harmonic
17 802.11ax HE20 11 | 2483.508 49.44 54.00 -4.56 \% Average | Pass | Band Edge
802.11ax HE20 11 7386.00 45.15 74.00 -28.85 \ PEAK Pass Harmonic
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SPORTON LAB. Report No. : FR350505C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 5.
- e ‘,,,*"“/ \wm\m,w Ty
a i 4B,BM
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 233650 56.60 74.00 -17.40 41.06 3L.B6 8.61 30.93 600 3 4 PEAC 1 241000 108,10 ------ ------ 9208 LB 8.4 0.4 600 37 134 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C (VG FCCPARTA5C (AVG)
s i — I ]
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238851 459 34.00 -0.41 2873 398 877 30.89 600 3 154 AVERAGE 1 241000 103,69 ------ -=---- B7.68 382 804 0.8 600 307 154 AVERAGE
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o ss. FCC RF Test Report Report No. : FR350505C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 5.
! MWM\J \/‘\/«Ww d “
' ' - Il
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 234708 %73 74.00 -17.07 4113 3LBE 8.4 30.92 600 300 189 PEAC 1 241000 108,95 ------ ------ 92,94 302 8.4 0.8 600 31 209 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART A5C AVG) FCCPARTA5C (AVG)
s 1 — 48.8”_-’/_’_'_’_'_,_} I
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238365 44.69 54.00 -0.31 28.83 3L98 877 30.89 6.00 301 109 AVERAGE 1 241000 104,38 ------ -=--- 8.7 302 8.4 0.8 600 301 209 AVERAGE
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Pol. Horizontal Vertical
1 oLevel[dBuvim) L)
111: 121:
s B75
FCC PART 15C FCC PART 150
00 100
o FCC PART 16C (A6 o FCC PART 150 (AVE)
Peak 1 ol i ..*“mmm
]Kl l“ ” 3: w«-'a#-
Avg
i 1!
3000 6000, !Im[ Hlﬂlm 15000, 18000 W 4000, 000, 12000, 15000, 100
Tequency (MH) Frequency (MHz)
— Li’,'itu , LMTF :nt cihk ;N:"F'F :ux s TPOSR " Linit Resd  Ant Cable Preamp  Aux  APos  TPos
TG LAVELInE TRTEN LHIES TRCIONL0ss TAClor Fackr e Freq Level Line Margin Level Factor Loss Factor Factor Remark
B b & W Gk B B B o de _—
1OBMOE 4.6 0T R4 M1 15 55 oM - -!-;PEAK Medupdin & di dp & B & o dy
143400 30.67 7480 -3.33 5550 .00 1048 6543 888 - - PEAC
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Pol. Horizontal Vertical
: 49mel(clBu‘ﬂrn) " Level (dBuVim)
1225 1225
1050 105
875 a4
FCCPART 15C FCCPARTA5C
109 1l
s ] FLC PART15C (AVG) o FCC PART 150 (445
1
Peak MWMWWM VR
“l - e
Av
9 175
I
3000 000, 9000, 12000, 16000, 18000
Frequency (MHz) 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBuv/m  d8 BV dBm B B A8 m deg -
1 437400 4254 74.00 3146 6L59 3410 1229 65.44 .08 --- PEM Mz dBul/m dBuV/m @B dBW B A8 B OB o dg
1 73160 531 74.80 -20.75 67.97 30.80 1473 60.05 Q.88 175 140 PEAK 1 457408 43.42 74.80 -30.58 6247 34.18 12.29 5.4 .08 - --- PEAC
3 7316 48.97 54.80 -5.83 63.09 30.80 1473 05.35 .88 175 140 AVERAGE 1 OTALOE 4393 74.00 -30.07 SG.65 35.80 1473 6525 0. - --- PEAC
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FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
2
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 WWN/ \\M i 5.
iy it [ e
w W MMM
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2485.06 58.05 74.00 -15.95 4150 3113 9.06 30.64 600 29 129 PEAC 1 2462.00 107,99 ------ ------ 9134 389 8.9 071 600 26 129 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
W] S 1 45.8/—‘/__’___,_1
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 43350 4567 3400 -8.3 19.04 313 9.5 30.65 600 296 129 AVERAGE 1 2462.00 103.24 ------ === B6.88 3109 8.98 3071 600 296 129 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
ESIUM,/ \J\w i Bl
" " Wbl
448 48
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249310 5851 74.00 -15.49 4191 3114 9.8 30.62 600 177 LI PEA 1 2462.00 108,91 ------ ------ 954 389 8.9 071 680 17 LD PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
e 1 4Mﬂkaw_m_mmwmfﬂ““”_““”*“ﬁJLw*mmw“ww
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48350 45,60 54.00 -8.38 10.09 3113 9.5 30.65 600 177 I11 AVERAGE 1 2460.00 104.70 ------ -=---- 88.33 389 8.9 .71 6.0 177 111 AVERAGE
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samran s, FCC RF Test Report Report No. : FR350505C

Pol. Horizontal Vertical
' 49mel(dﬂu‘nrn) " Level (dBuVim)
1225 1225
1050 105,
15 s
FCCPART 15C FCC PARTH5C
00 00
s ) FLC PART15C (AVG) o FCC PART 150 (445
I
Peak MMMWW | E . "
30 BT ki
Av
9 115
I
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBuv/m  d8 BV dBm B B A8 m deg -
1 434.00 4220 7480 3179 6L33 3410 1.2 65.4 0.0 - - PEAC Mz dBul/m dBuV/m @B dBW B A8 B OB o dg
1738600 50.17 74.80 -23.83 64.88 30.80 1478 €5.29 0.8 200 206 PEAK 1 4524.00 40.65 74.8@ -33.35 59.77 3418 12.22 5.4 .8 - --- PEAC
3736600 S04 54.80 -3.55 6h.l6 30.80 1478 5.9 .80 200 286 AVERAGE 173600 43.55 7400 -30.45 5826 35.80 1476 659 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C9 of C43

TEL : +86-512-57900158
FCC ID: 2AFZZN60G



FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
B ‘ DRRT 15 B3 FELPARTC
5.0 W m 5.
At i e U'J \.MMMM- ™ Yy N
448 (R B sishsbbs bk
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.17 6204 74.00 -11.% 46.18 3L58 8.77 30.89 600 343 132 PEN 1 2412.09 109,66 ------ ------ 93.67 LBl 8.3 .80 600 M3 12 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
| FCC PART A (AVG) FCCPARTA5C (AVG)
Iy 4a.ar/_"vf/_,_4_J N—
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.% 50.77 34.00 -3.3 3491 3L98 877 30.89 6.00 343 132 AVERAGE 1 241000 108.70 ------ ------ BTl 3Bl 8.3 3080 600 33 132 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B PIRTI5C B3 FELPARTC
i
60 ' M m B0
A 7 s » e \' At j i
i T M
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2386.70 9.5 74.00 -14.15 4401 3L97 8.76 30.89 6.00 3 106 PEAC 1 241000 108.43 ------ === 9242 3B 8.4 0.8 600 300 206 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PARTSE (AVG) FCCPARTA5C (AVG)
s v 4&.&/—‘/”_'_,J S
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.% 43.08 54.00 -5.00 3001 398 877 30.89 6.00 3 106 AVERAGE 1 400 9991 ----mv -ooeee B3.00 382 8.4 0.8 6.00 300 206 AVERAGE
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samran s, FCC RF Test Report

Report No. : FR350505C

Pol. Horizontal Vertical
1 L6¥el (dBuVim) 1 L6Vel (dBuVim)
1225 1225
i LI
FCC PART 15C FCC PART 15C
10 100
25 FCC PART 15C (AVG) . FCC PART 15C (AVG)
Peak ’ ot o
1 A i f g
3:nW % IR
Avg W
175 !
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 43400 40.% 74.00 -33.04 20.81 3410 1143 65.43 .00 --- PEAK 143400 40.77 7400 -3.73 W11 M08 1148 6543 000 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G
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FCC RF Test Report

SPORTON LAB.

Report No. : FR350505C

Pol. Horizontal Vertical
: 49Lwel(llﬂu‘ﬂm) " Level (dBuVim)
1225 1225
875 875
FCCPART15C FCCPART15C
109 14
25 FCC PART15C (AVG) o FCC PART 15C (AVE)
Peak ) 1 " PR : e 1 . 2 WMMW
3MW‘ 350 kb N
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 437408 43.30 74.88 -30.68 62.37 3410 1.19 65.4 .00 --- PEAK 1 487408 43.13 74.80 -38.87 62.13 3418 1219 65.44 8.0 - --- PEAC
2 7310 419 74.00 -32.19 S6.62 35.80 1473 65.55 0.00 === PEAK vo73Lee 477 7400 -3123 S7.49 3580 1473 €55 0.0 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
W , FECPART ¢ B3 FELPARTC
¥
smwmmw MM%WW B4
4 1B pnseantiimtbltt
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 248374 63.08 74.00 -10.92 46,53 3113 9.05 30.65 600 3 148 PEAC 1 2462.00 109.52 ------ -=--- 93,03 3L10 8.9 070 600 30 148 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
. FCC PART 45C AVG) FCCPARTA5C (AVG)
- 4MdeM_W_WWM,;w““M”_“”*”WJLWMW#W_WM
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 43350 49.96 5400 404 3343 3L13 9.5 30.63 600 30 148 AVERAGE 1 2460.00 108,57 ------ -=---- BL1E 310 899 3070 600 300 140 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B | FECPART ¢ B3 FELPART G
448 L
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 433,00 6409 74.00 -0.90 47.56 3113 9.5 30.65 600 20 199 PEAC 1 2462.00 108,80 ------ ------ 9.4 36 898 071 600 20 199 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
| FCCPART14C (AVG) FCCPARTA5C (AVG)
s ‘ 4MMMMMW“_Fﬂm‘w‘ﬁ’m_wﬂ__mmdﬂﬂ)Lﬂ_mm_“ﬂwﬂ
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 8374 4930 5400 -4.68 3079 3L13 9.5 30.65 600 200 199 AVERAGE 1 246000 99.87 ------ ----- B350 389 898 0.1 600 20 199 AVERAGE
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samran s, FCC RF Test Report

Report No. : FR350505C

Pol. Horizontal Vertical

: 40Lwel[llBu‘ﬂm) " Level (dBuVim)

1225 1225

875 875

FCCPART15C FCCPART15C
109 14
FCC PART15C (AVG) FCC PART 15C (AVE)

P k g i 9 Ll
eal o i ooy

™ PR 5
Avg

115 I

3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 452400 40.99 74.86 -33.01 60.11 3418 1.22 5.4 Q.08 --- PEAK 1 4524.08 4137 74.80 -32.63 60.49 34.18 12.22 5.4 .08 - --- PEAC
1 7366.00 43.06 74.00 -30.94 57.77 35.80 1478 65.29 0.00 === PEAK 1 736,00 43.64 74.80 -30.36 5.3 35.80 1478 €5.29 0.00 -~ --- PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
B ‘ RCPART ¢ B3 FELPARTC
5.0 N’J 5.
» bl Moty 444
448 48
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.80 65.76 74.00 8.4 49.50 LS8 877 30.89 600 M1 134 PEN 1 241000 106,53 ------ -=---- 99.51 LB 8.4 0.4 600 ML 14 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
. FCC PARTAG (AVG) FCCPARTA5C (AVG)
iy - [y
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.80 50.67 34.00 -3.33 3481 L9 877 30.89 6.00 41 134 AVERAGE 1 4.0 9768 ------ - Bloe LB 8.04 30.84 600 M1 134 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZN60G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
fhd ORI i RCPRTIR
60 MWJ WMWW B0
PR ; ; shalomal o4
448 48 B
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 23882 677 74.00 -11.3 46.93 3L97 8.76 30.89 6.00 101 39 PEAC 1 241000 106,21 ------ === 99.18 382 8.8 .84 600 101 59 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
ik ik *
B3 B3
5.0 5.
, FCC PART A5C (AVG) FCCPARTA5C (AVG)
[y i [
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.69 4750 34.00 -6.43 3166 3L98 877 30.89 6.00 101 59 AVERAGE 1 MW %47 ------ s B0.48 310l 8.3 0.8 .00 181 59 AVERAGE
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samran s, FCC RF Test Report

Report No. : FR350505C

Pol. Horizontal Vertical
1 L6¥el (dBuVim) 1 L6Vel (dBuVim)
1225 1225
i LI
FCC PART 15C FCC PART 15C
10 100
25 FCC PART 15C (AVG) . FCC PART 15C (AVG)
Peak i 1 A ; Al
7 ks e % N SR
Avg W
175 !
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 434.00 4L64 7400 -32.36 60.49 3410 1143 65.43 .00 --- PEAK 143400 40.93 7400 -3.07 .78 M08 1143 6543 000 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G
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samran s, FCC RF Test Report

Report No. : FR350505C

Pol. Horizontal Vertical
: 49Lwel(tlBu‘ﬂm) " Level (dBuVim)
1225 1225
875 875
FCCPART15C FCCPART15C
109 14
FCC PART15C (AVG) FCC PART 15C (AVE)
525 52!
Peak ] l , st A A
30 bl "
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 437408 4270 74.88 3128 6L77 3418 1019 65.4 .00 --- PEAK 1 487408 4130 74.80 -32.61 60.44 3418 1219 5.4 8.0 - --- PEAC
1 73110 4289 7400 -3111 57.61 35.80 1473 65.55 0.00 === PEAK vo73Lee 43,09 74.80 -30.91 57.81 35.80 1473 €5.5 0.00 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G
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FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
W " FECPART ¢ B3 FELPARTC
W ! 1
ESIUW MM N Vit
9 4B.BM
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 24835 63.61 74.00 -5.39 5208 3L13 9.5 30.65 600 368 3L PEAC 1 2462.00 109,31 ------ -=--- 92,91 310 9.0 3070 600 368 31 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
4| FCCPART5C (Av) FCCPARTA5C (AVG)
448 48.81’—_.—-//_/_*‘4
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 243434 50.84 3400 -31.16 3430 3L13 9.5 30.64 600 368 131 AVERAGE 1 2462.00 108,85 ------ ------ 849 309 898 301 600 368 131 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
W FECPART ¢ B3 FELPARTC
ESIUW WMMMMWNWM N e
a1 MM
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48360 6415 74.00 -0.85 47.62 3L13 9.5 30.65 600 154 199 PEAC 1 2462.00 107,89 ------ ----- 9152 389 8.9 71 6.0 14 199 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
aly FCC PART 45C AVG) FCCPARTA5C (AVG)
w 4a.a/f~J
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 248350 50.20 54.00 -3.00 33.67 3L13 9.5 30.65 6.00 154 199 AVERAGE 1 246200 99.84 ------ ---o- B3.48 309 898 0.1 600 134 199 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C43

TEL : +86-512-57900158
FCC ID: 2AFZZN60G




FCC RF Test Report

SPORTON LAB.

Report No. : FR350505C

Pol. Horizontal Vertical
: 49Lwel(tlBu‘ﬂm) " Level (dBuVim)
1225 1225
875 875
FCCPART15C FCCPART15C
109 14
FCC PART15C (AVG) FCC PART 15C (AVE)
525 52! :
Peak 1 \ ARPp—— L L e - ‘ -’
15, ey . 15
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
T 492408 40.95 74.88 -33.85 60.07 3410 1.12 65.4 .00 --- PEAK 1492408 40.54 74.80 -33.16 59.%6 3418 1222 5.4 8.0 - --- PEAC
1 7306.00 43.54 74.00 -30.46 55.25 35.80 1478 65.29 0.00 === PEAK 1 736,00 4291 74.80 -31.09 57.62 35.80 1478 €5.29 0.00 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
fig i3 ;
95 95
e AT i FCPT1C
5.0 1 / " h 5.
‘ o bt
bty ¥ iy
448 48
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238709 56.80 74.00 -17.20 40.9% 3L97 8.76 30.89 6.00 20 146 PEAC 1 W00 U117 e eeeee 9,02 38l 8.8 .87 600 20 146 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCCBART A5C AVG) FCCPARTA5C (AVG)
s —/ 4Mw;ﬂ____ummﬂ;f““*ﬁ__”*”J ]
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg

1 387.69 475 %400 -9.25 28.91 3197 876 30.89 6.00 200 14 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 2412.00 102,83 ------ - 86,88 32.61 8.81 30.87 6.00 200 146 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number : C24 of C43




SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

10
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 i / l 5.
Ry o) TR T i A Wbttt
448 48
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 305,60 57.48 74.00 -16.50 42.00 3LB4 858 30.94 600 151 189 PEAC 1 241000 109.48 ------ === 93.53 LBl 8.1 .87 600 11 189 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCCPART A5C (AVG) FCCPARTA5C (AVG)
' | 48.8,’.*4/”__'_J
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238839 454 3400 -0.40 28.69 3L97 877 30.89 600 151 109 AVERAGE 1 2410.00 108,63 ------ ------ BA.68 LBl 881 30.87 600 131 109 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C43

TEL : +86-512-57900158
FCC ID: 2AFZZN60G




FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 {
95 95
fhd FOPIRT IR i RCPRTIR
5.0 1 J M 5.
sl R )|t
49 45-3M
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 23406 5739 74.00 -16.41 42.00 3LBE 8.63 30.92 600 20 148 PEAC 1 241000 118,99 -----v ----- 9.04 301 881 0.7 600 M0 148 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCCPART A5C AVG) FCCPARTA5C (AVG)
448 1 48.8/,—-‘-/_’_'4
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.5 45.05 5400 -8.95 19.19 3L98 877 30.89 6.00 200 148 AVERAGE 1 241000 102,38 ------ -=--- B6.43 31Ol 8.8 30.87 6.00 200 140 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C43

TEL : +86-512-57900158
FCC ID: 2AFZZN60G




SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd FOPRTIRC i RCPRTIR
5.0 5.
g ) mn 1,. Jous / MM Wittt et
9 4 M
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 537344 %650 74.00 -17.50 40.74 3194 8.7 0.9 600 153 LD PEA 1 241000 118,59 -----v ---o- .64 310l 881 .87 600 13 LD PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCCPART 45C AVG) FCCPARTA5C (AVG)
448 1 48 S
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238351 4.70 54.00 -0.30 28.84 3L98 877 30.89 600 153 111 AVERAGE 1 241000 10145 ------ -=--- B.50 310l 881 30.87 .00 133 111 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 of C43

TEL : +86-512-57900158
FCC ID: 2AFZZN60G




SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

12
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 !
95 95
fhd PRI i RCPRTIR
5.0 1“/\' Mw 5.
" » ) N Sty e
448 A8 Bl penptistnit
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2383 6.9 74.00 -13.05 45,11 3L97 8.76 30.89 6.00 20 149 PEAC 1 240009 11183 ------ === 9.06 LBl 8.8 .86 6.00 20 149 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCCPARTA5C AVG) FCCPARTA5C (AVG)
[y ] 4Mﬁﬁ«wmmwﬂ_g»mw—”*“““wj —
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.% 43.13 3400 -5.77 3037 3L9 877 30.89 600 200 149 AVERAGE 1 241000 101,88 ------ ------ 8.0 318l 881 30.87 600 20 149 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C28 of C43

TEL : +86-512-57900158
FCC ID: 2AFZZN60G




saranas. FCC RF Test Report

Report No. : FR350505C

12
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
e AT 10 i FCPT1C
5.0 1 M 5.
et Mol e b i kst ea i
448 48
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.80 9.3 74.00 -l4.67 43.47 L9 877 3089 600 1M 71PEA 1 4000 109.72 ------ === 9373 LBl 8. .86 680 197 7LPEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCCRART 45C AVG) FCCPARTA5C (AVG)
s | 48.8/‘-—/’_’__'_J e ]
Av
g 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 53899 415 %4.00 -6.85 31.29 3198 8.7/ 30.89 6.00 197 71 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 2412.00 108.98 ------ - 85,03 3281 8.81 30.87 6.00 197 71 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number : C29 of C43




o ss. FCC RF Test Report Report No. : FR350505C

13

Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz

ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 \ f 5.
Bt " bbbl
49 103 M
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249300 5870 74.00 -15.30 407 3L15 9.9 0.6l 600 197 146 PEAC 1 246,00 110,45 ------ -=--- 902 310 9.0 .68 600 197 146 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 r 1 48 R
Av M
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249940 45,36 5400 8.4 1871 3115 9.10 30.60 6.00 197 146 AVERAGE 1 2462.00 101,59 ------ -=--- B.06 3110 9.0 30.68 6.00 197 146 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C30 of C43
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FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
13
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B ‘ FECPART ¢ B3 FELPARTC
"
5.0 \“'\ 1 5.
" e ol bbb A
448 48
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249910 57.61 74.00 -16.39 40.96 3L15 9.10 30.60 6.00 303 86 PEAC 1 2462.00 108,10 ------ ------ 9167 310 9.0 30.68 6.00 33 86 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
) / N 1 i)
Av W
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249300 4530 34.00 -8.68 28.69 3L15 9.9 30.61 6.00 303 B6 AVERAGE 1 246000 99.67 ------ ------ 8.4 310 9.0 30.68 6.00 303 B6 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C31 of C43
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FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
14
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 t
95 95
fhd ORI i RCPRTIR
5.0 \‘K 1 5.
Lvndgih A vyt 17
448 B
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249400 57.60 74.00 -16.33 4102 3L14 9.08 30.62 600 191 145 PEAC 1 2462.00 110,01 ------ ------ 93.58 310 9.0 .68 600 192 145 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 F 1 48.8,4—.—_/_/_’___'_)
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 43350 4558 5400 -8.40 19.05 3113 9.5 30.65 600 192 145 AVERAGE 1 2460.00 108.74 ------ -=---- B3 310 901 3068 600 192 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C32 of C43

TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
14
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B |J FECPART ¢ B3 FELPARTC
. MM\M 1 SSIUW
" W, A bt i b
448 48
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 43.0 57.75 74.00 -16.25 4118 3113 9.7 30.63 600 3 1p4 PEAC 1 2462.00 107,89 ------ ----- Bl.46 3110 9.0 30.68 600 300 1p4 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 r | 48
Av M
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 43350 4550 3400 -840 1001 313 9.5 30.65 600 30 1p4 AVERAGE 1 246000 99.20 ------ ----- BL77 310 9.0 30.68 6.00 300 1p4 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C33 of C43
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FCC RF Test Report

SPORTON LAB. Report No. : FR350505C
15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54_2462MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 Mm M 5.
49 103 M
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 243404 5906 74.00 -14.94 4050 3L13 9.5 3064 600 1% 144 PEAC 1 2462.00 110,82 ------ ------ 93.50 310 9.0 30.68 600 196 144 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
[ B * [
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 4350 4710 3400 6.9 30.57 3L13 9.5 30.65 6.00 1% 144 AVERAGE 1 2462.00 108,97 ------ ------ B34 3110 901 30.68 600 196 144 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C34 of C43
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FCC ID: 2AFZZN60G




SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54_2462MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 M 5.
el L T TRty
448 48
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 486,26 53.45 74.00 -15.55 4190 3113 9.06 30.64 600 303 103 PEAC 1 246,00 108.23 ------ ------ 9182 310 9.0 30.69 .00 33 183 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
W T 1 4MJﬂﬁwmmwﬂ_ufww*—””“”‘”“mj( B
Av
g 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 43350 4096 3400 -7.04 30.43 3L13 9.5 30.63 600 303 103 AVERAGE 1 246209 98.68 ------ ------ 829 310 8.9 3070 600 303 103 AVERAGE
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Pol.

Horizontal Vertical
1 Level {dBuVim) 1 Level {dBuVim)
1134 1134
975 075
#3 ool FCCPART 5C
gl 5|
Peak [l 5.0
FCCPART 15C (AVG) FCC PART5C (AVG)
AV W, il
Mﬂm mwu‘luh'l’n:l " 'JWWWWW@MWWW ',.“ e i \‘“'ﬁl ¥ WMWWWW WWMWWWWWWM
ki btk
1 ] 1 ki
16000 19400, 20800, 0. 23600, 25000 18000 19400, 20800, 2100, 23600, 2000
Fraquency (MH) Frequency (MHz)
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Pol. Horizontal Vertical
Level (dBuV/m) ggLevel (dBuvim)
.| .7
1 63.3
FCC PART 15C| 550 FCC PART 15C )
467 7 467 T r
- -
1 38.3
5 6 4 5 6
dplesiuiry
v 300 1 3 T
Mf\ A PR o 2 ) bt
A
07 . mf 5 — 217 V W / F—
13.3 gty 133
Peak ]
540
Avg 33 33
M7 -7
30 100, 200. 300. 400. 500. 600. T00. 800. 900. 1000 30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB em  deg MHz dBuv/m dB dBuv/m  dBuv  dB/m dB dB cm  deg
1 92.@8 15.24 -24.76 48.68 31.85 14.89 1.35 32.@5 --- 1 94.82 26.92 -16.58 43.5@ 43.13 15.32 1.38 32.91 --- --- Peak
2 208.72 17.12 -22.88 48.88 32.14 14.88 2.87 31.97 - 2 282.20 22.93 -23.87 46.00 34.52 18.95 2.46 33.00 --- --- Peak
3 387.42 25.45 -21.55 47.88 35.63 19.27 2.57 32.@2 --- 3 £31.40 27.47 -18.53 46.80 38.75 26.35 3.66 33.29 --- --- Peak
4 571.26 24.79 -22.21 47.88 27.62 25.92 3.48 32.23 --- 4 738.1@0 29.73 -16.27 46.00 31.78 27.28 3.96 33.21 - --- Peak
5 852.56 31.85 -15.95 47.88 28.72 29.64 4.25 31.56 --- 5 B8@9.88 30.54 -15.46 46.80 31.88 23.29 4.14 32.89 --- --- Peak
1] 94@8.83 31.29 -15.71 47.8@ 27.64 38.29 4.46 31.18 --- --- Peak 6 885.54 31.12 -14.88 46.00 30.32 25.96 4.33 32.49 - --- Peak
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<Simultaneous transmission>

17
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK_CH39 2480MHz
ANT 17
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuim) 1,,,Le\iel (dBuVIm)
1138 1138
1
175 & ¢
i3 TG fd FECPARTIEC
g XYY i
Mw-&w
488 4E'BWMWMM“WM
Peak
s 35
163
163
[ 100 1400. 1800. 20. 2600. 3000
W40 U5k, U4, 276 2488, 200 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Auc Mos Thos freq Level Line Margin Level Factor Loss Factor Factor Remark
freg Level Line Margin Level Factor Loss Factor Factor Remark -
- Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
Mz BuV/n dBv/m B B B B B B a dy 146200 100.53 7400 2653 83,13 3.3 679 368 6.0 I3 130 Peak
T 4835 63.35 74.00 -10.65 50.92 32,33 673 3263 640 33 130 PEMK 1 2480.00 97.29 7480 13.19 84.85 1.3 6.73 3263 6.0 373 130 Peak
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
175 975 12
BIJ 81.3
0 5.
FOCPARTASC ) w HEEPRTISC VG
B :
Av 125
) 325
163
163
., 100 1400, 1800, 20. 2600, 3000
W40 U5k, U4, 276 2488, 200 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read  Ant Cable Preamp  Ax  APos TPos Frep Level Line Margin Level Factor  Loss Factor Factor Remark
freg Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuv/m dBuv/m  dB dBwv dB/m B A8 A8 o deg

@ obu dom B B B o deg
oM 4,74 5400 -6.26 3531 2.3 673 326 680 N

1 246200 99.56 54.60 36.56 7816 32.3 6.78 32.68 6.00

130 AVERAGE 1 M0.00 93.84 5400 30.54 8148 3.3 6.73 3263 6.00

73 130 Average
373 130 Average
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17

Mode Band Edge - L

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT 17

Pol. Vertical Fundamental

11nLe\leI (dBuVim) el (dEuvim)

1138 1138

175 075

K /MMWMMWWMMMWK /M\ T i FCPART15C

50 650
1 WMW b
9 " 48
Peak
W 35
16.3
163
u i 1400, 1800, 200, 2600. 300
440 U5 s, 216, 2488, 200 Frequency (MH)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Wiz douv/m dBuv/m @B dBV B B B B o deg
M BuV/n dBuv/m  dB B B B B B a deg 1 2600 90.43 7400 1643 73,83 3.3 679 3268 6.80 254 16 Peak
1 249148 55.63 74.00 -18.32 43.22 3212 6.74 3268 6.0 254 166 PEAK 1048000 97.14 7400 2314 B.T0 M 673 G 600 B4 166 Pesk
Immmmmm Immmmmm
1134 1138
w5 o 2
1
B1|3 81.3
0 850
FOCPRTASE ) w HCPRTISC G
4&9'—”—"_”)/} \“‘4—..../ 1 | M’J
Av 325
g 15
163
163
f i 1400, 1800, 200, 2600, 3000
440 U5 s, 216, 2488, 200 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBuV/m dBuv/m B oBw dB/m B A8 dB o deg
Vo cBuv/n dBv/im BB OB B B B B a deg 1 2460.00 80.08 54.00 26.08 67.68 32.33 6.78 32.68 6.80 254 166 Average
1 2483.50 44,67 54.80 -9.38 3010 .13 6.73 363 6.0 254 166 AVERAGE 1 2450.00 9192 4.0 37.92 79.48 32.M 673 3163 6.0 254 166 Average
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Pol. Horizontal Vertical
meeI(dDu‘ﬂm) 0 Level (dBuVim)
904 904
751 FCCPART{5C] T FCCPARTA5C|
il FCCPART 5L (5] i FCCPART 5L 5]
il e
50 A TR et B Iy P S i
Bl g
Avg
150 1,
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedimddn & BN Bh & B @B w g Wdnddn & BN Bh & B @B o i
1 4960.0@ 4178 74.86 -32.38 56.87 34.82 .61 608 Q.08 - --- PEAK 1 4960.0@ 41.84 74.80 -32.16 59.81 34.82 9.61 o088 Q.08 - --- PEAC
1 7A40.00 4399 74.80 -30.01 57.14 35,70 1L77 6062 0.0 --- - PEAK 1 7A40.00 45.85 74.80 -28.15 9.0 3570 1L77 co.62 0.0 - --- PEAC
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17
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) el (dEuvim)
113§ 1134 1
175 i75
813
N ) /»\ HCRTIEC FCCPART15C
[ A w 50
%w«mwmw
a1 L
Peak
s 125
163
163
[ i 1400. 1800. 200, 2600. 300
452 U536 umn2 HB48 U4 200 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Wiz douv/m dBuv/m @B dBV B B B B o deg
M BuV/n dBuv/m  dB B B B B B a deg 1 46200 103.82 7400 2.8 9142 3138 679 3268 6.00 108 150 Peak
1 248351 64.64 7400 -9.36 52.21 3.3 6.73 3263 6.00 108 15 PEAK 1 2430.00 88.74 74.80 1474 7630 3.3 673 36 600 100 150 Pesk
11nLe\leI(dEuVIm) 11,,Lewelidliuwm)
113§ 134
175 975 1
B1|3 81.3
&1 850
FOCPRTASE ) w HECPARTASC (N
44 ' \_,’—‘,—"”_h’_'j A om————
Av 5
g 15
163
163
i i 1400. 1800. 200, 2600. 300
452 U536 umn2 HB48 U4 200 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBuV/m dBuv/m B oBw dB/m B A8 dB o deg
Vo cBuv/n dBv/im BB OB B B B B a deg 1 2460.00 93.91 54.80 39.91 8151 3.3 6.78 32.68 6.80 100 150 Average
1 OMBLE) 43.89 400 51 3646 B OGT3 6D 600 100 150 AVERAGE D00 55.08 00 3105 TLG4 3234 673 ILET 600 100 150 Average
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17
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) el (dEuvim)
113§ 1134 !
175 i75
813
N ) HCRTIEC FCCPART15C
[ W \\MW 50
%wmwwmwm MMMWMW i
a1 44
Peak
s 125
163
163
[ i 1400. 1800. 200, 2600. 300
452 U536 umn2 HB48 U4 200 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux MPos Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Wiz douv/m dBuv/m @B dBV B B B B o deg
M BuV/n dBuv/m  dB B B B B B a deg 16200 107.63 7400 363 95,03 3.3 679 3068 6.80 24 85 Peak
1 2483.85 63.36 74.00 -10.7 50.86 3.3 673 3162 6.60 214 83 PEA 1 2430.00 88.54 74.00 1434 76.40 3.3 673 36 600 24 85 Pesk
11nLe\leI(dEuVIm) 11,,Lewelidliuwm)
1134 1138
175 975 1
BL} 81.3
&1 850
A FOCPRTASE ) w HCPRTISC G
i : L’_’_’\’"_Jb,ﬁj
Av 125
g 15
163
163
i i 1400. 1800. 200, 2600. 300
452 U536 umn2 HB48 U4 200 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBuV/m dBuv/m B oBw dB/m B A8 dB o deg
Wiz dbuV/m dBuv/m  dB oBw B B 0B B o deg 1 2460.00 95.72 54.80 41.70 83.32 32.3 6.78 32.68 6.80 214 85 Average
1 483,51 49.44 5400 -4.56 37.01 1.3 6.73 363 6.0 214 85 AVERAGE 1 2450.00 85.27 4.0 3127 7283 .M 673 3163 6.0 204 85 Average
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Pol. Horizontal Vertical
meeI(dDu‘ﬂm) 0 Level (dBuVim)
904 904
751 FCCPART{5C] T FCCPARTA5C|
o FCCPART 5L (5] g FCCPART 5L ()
“ ; AR b . L bbb N
Peak A N
Bl g
Avg
150 1,
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedimddn & BN Bh & B @B w g Wdnddn & BN Bh & B @B o i
1 452400 43.13 74.80 -30.87 60.34 3485 9.57 6083 Q.08 - --- PEAK 1452408 42.58 74.80 -31.42 59.79 3485 9.57 6083 @08 - --- PEAC
1 736.00 43.91 74.80 -30.09 6.9 35,70 1172 60.49 0.0 --- .- PEAK 1 736,00 45.15 74.80 -20.85 .22 35,70 1172 049 0.0 - --- PEAC
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 100 - - 10Hz
802.11g 96.97 1.391 0.719 0.75kHz

802.11ax HE20 95.21 1.007 0.993 1kHz
802.11ax20-26RU 99.22 - - 10Hz
802.11ax20-52RU 99.22 - - 10Hz
802.11ax20-106RU 98.73 - - 10Hz
802.11b
Spectrum [@
Ref Level 31.00 dBm Offset 11.00 d& @ RBW 10 MHz
| Att 30 dB & SWT 20 ms YBW 10 MHz
SGL
@ 1Pk Max
20 dém
10 dBm
0 dBm
-10 dBm
-20 dBm
=30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 2.412 GHz 691 pts 2.0 ms/
T Ready HERERRRED y
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802.11g

Spectrum

(7

Ref Level 31.00 dBm
| Att
SGL

Offset 11.00 dB

30 dB & SWT 5 ms

@ RBW
vBwW

10 MHz
10 MHz

@ 1Pk Max

memq’

[ D3[1] 0.00 dB

10 dem

9 oAttt A L
mM1[1] 19.94 dBm
1.15942 ms

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts 500.0 ps/

Marker

Type | Ref | Trc | X-value |
M1 1

Y-value | _Function | Function Result |

1.15942 ms
1.3913 ms
1.43478 ms

D2
D3

M1 1
M1 1

19.94 dBm
2.70 dB
0.00 dB

Il

Ready

802.11ax HE20

Spectrum

Ref Level 22.00 dBm
| Att
SGL

30 de & SWT

Offset 11.00 dB & RBW

1 MHz

Sms & VBW 1 MHz

@ 1Pk Max

W.J\m W Ln&ul.l" Y Juu\_q'/u\ “. "

D3[1] -0.01 dB|

0 dBm

A el
>\

bl m‘.,ﬂl\l}
LAl hil

1.05797 ms
i i
1.05072 ms

-10 dem

|

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 2.412 GHz

691 pts 500.0 ps/

Marker

Type | Ref | Trc |

X-value

v-value | Function | Function Result |

M1 1

| 1.05072 ms
D2 Mi| 1

1.00725 ms

8.53 dBm
1.66 dB

D3] M1 1 1.05797 ms

-0.01 dB

i

Ready [ [ |

Sporton International Inc. (Kunshan)
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802.11ax HE20-26RU

Spectrum Tl

Ref Level 26.00 dBm Offset 6.00 dB & RBW 10 MHz

| Att 30 dB & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] -2.36 dB
5.1600 ms
M1[1] 11.11 dBm

0 dgm:

AR o 5P o, sl 115

-10 dem

20 dBm-

M1

=8

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 2.412 GHz 1001 pts 2.0 ms/
Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 3.44 ms 11.11 dBm
D2 M1 1 5.12 ms -6.43 dB
D3 M1 1 5.16 ms -2.36 dB

i |7 Ready  WNMRNRANS W 4

802.11ax HE20-52RU

Spectrum Tl

Ref Level 26.00 dBm Offset 6.00 dB & RBW 10 MHz

f& Att 30 de & SWT 20 ms ¥BW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.28 dB
03 5.1020 ms

MLy 14.20 dBr
gk Wiz (i M S = 'Mlvl'ulu BWMWA\MWWMM

0 dbm

20 dBm:

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dem

-60 dBm

-70 dBm

CF 2.412 GHz 691 pts 2.0 ms/
Marker
Type | Ref | Trc | X-value Y-value | _Function | Function Result |
M1 1 2.311 ms 14,29 dBm
D2 M1 1 5.062 ms -6.77 dB
D3| mi| 1] 5.102 ms -0.28 dB |

r | Ready
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802.11ax HE20-106RU
Spectrum

[:-3
A
Ref Level 27.50 dBm Offset 7.50 dB & RBW 10 MHz

| Att 30 dB & SWT 10 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.56 dB
20 dBm: -

B N L M}AMMMW"LW MMMWW . J'”ﬂ7 4 '_,”m

10 dém

1.3652 ms
0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 5.18 GHz 691 pts 1.0 ms/

Marker

Type | Ref | Trc | X-value |
M1 1

Y-value | _Function |
1.3652 ms 12.85 dBm
D2 M1 1 2.,4099 ms 3.67 dB
D3 M1 1 2.4409 ms -0.56 dB

T

Function Result |

Ready NERRRRERY . y
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